
ROTAVATOR / ROTALABOUR R700 X 

Reservedelsliste   
Spare parts list      
Ersatzteilliste    
Onderdelenlijst    
Liste de pièce de rechange 
Lista de Piezas    
Parti di ricambio   



4

ROTAVATOR / ROTALABOUR 700
1

5
4

3
2

6



5

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 74 204057239	 1		  Pto with 6 splines 1 3/8”	
	 1	 74 204057230	 1		  Pto with 21 splines 1 3/8”
	 1	 74 204057238	 1		  Pto with 6 splines 1 3/4”
	 1	 74 204057228	 1		  Pto with 20 splines 1 3/4”

	 6	 74 966899000			   Clutch flange + 1/2 Pto shaft 		
	 7	 74 966899100			   1/2 PTO  tube 1” 3/8 21 splines
	 7	 74 966899200			   1/2 PTO tube 1” 3/4 20 splines
	 7	 74 966899300			   1/2 PTO tube 1” 3/4 6 splines
	 7	 74 966899400			   1/2 PTO tube 1” 3/8 6 splines

	 2	 74 966899401
	 2	 74 966899402
	 2	 74 966899403
	 2	 74 966899404
	 3	 74 966899405

	 4	 74 966899406
	 5	 74 966899407



6

ROTAVATOR / ROTALABOUR 700

1

3
2

4

5

6

7

8
10

9



7

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 307 212 025	 9		  Lock nut M12
	 2	 307 212 015	 9		  Nut M12
	 3	 308 120 085	 9		  Flat washer M12
	 4	 71 000756443	 3
	 5	 71 000756501	 1

	 6	 71 000756444	 2
	 7	 71 000110202	 1
	 8	 71 000756343	 1
	 9	 71 000652503	 9
	 10	 71 000652504	 9		
	
	



8

ROTAVATOR / ROTALABOUR 700

8

50
51

50

51

49

58

57

60 59

56

55

37

5453

52

46

38
/3

9/
40

36

44

45
43

47

41

42



9

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1		  71 000109109	 1
	 2		  71 000110552	 1
	 3		  71 000651018	 1
	 4		  71 000704161	 2	 0,10
	 5		  71 000704162	 4	 0,20

	 6		  71 000704163	 4	 0,50
	 7		  254 080 251	 1	 Bearing # 32208 
	 8		  71 000652021	 2	
	 9		  71 000652022	 2
	 10		  256 011 282	 2	 Bearing # 32212

	 11		  71 000110568	 2	 Z = 27
	 12		  208 002 710	 3	 Circlip 45 x 1,75 mm
	 13		  253 580 210	 4	 Bearing # 6307
	 14		  71 000110554	 1
	 15		  71 000652010	 1

	 16		  71 000652011	 4
	 17		  71 000652012	 4
	 18		  71 000652013	 2
	 19		  254 510 256	 4	 Bearing # 30309
	 20		  71 000652009	 2

	 21		  71 000110556	 1
	 22		  71 000110558	 1
	 23		  71 000109413	 2
	 24		  71 000110569	 1	 Z = 23
	 25		  208 101 520	 2	 Circlip 100 x 3 mm

	 26		  71 000110555	 1	 R700X-S-E 
	 26		  74 966928600	 1	 R700X-S-U
	 27		  71 000756320	 1
	 28		  71 000650036	 4
	 29		  71 000650037	 6

	 30		  71 000650038	 2
	 31		  268 565 123	 1	 Seal 65 x 85 x 12 mm
	 32		  254 585 321	 1	 Bearing # 33209
	 33		  71 000110559	 1
	 34		  71 000110557	 1

	 35		  71 000110300	 1
	 36		  71 000110553	 1
	 37		  71 000653002	 1
	 38		  71 000756206	 2
	 39		  71 000756839	 4

	 40		  71 000756840	 2
	 41		  71 000110560	 1	 R700X-S-E
	 41		  71 000110560	 1	 R700X-S-U
	 42		  71 000109113	 1
	 43		  301 210 605	 8	 Bolt M10 x 60 mm

	 44		  202 029 410	 8	 Copper ring A10 x 13,5 mm
	 45		  308 100 045	 8	 Spring washer B10
	 46		  71 000330046	 1
	 47		  203 031 190	 1	 Plug square head R 1/2”
	 48		  203 031 580	 1	 Plug R 3/8” with magnet

	 49		  208 058 130	 1	 Cup 20 sealing push type to DIN 443
	 50		  301 412 305	 8	 Bolt M12 x 30 mm
	 51		  308 120 045	 8	 Spring washer B12
	 52		  301 414 305	 2	 Bolt M14 x 30 mm
	 53		  301 414 355	 6	 Bolt M14 x 35 mm

	 54		  308 140 045	 8	 Spring washer B14
	 55		  71 000110570	 1
	 56		  71 000652025	 1
	 57		  301 408 165	 11	 Bolt M8 x 16 mm
	 58		  209 019 370	 11	 Elastic washer 8,2 x 18,2 x 1,4 mm.

	 59		  209 079 190	 1	 Pipe 3/4” x 100 mm
	 60		  203 032 300	 1	 Breather 3/4”

	
		
	
	



10

ROTAVATOR / ROTALABOUR 700
17

16

6

9
19

20
18

4

2
15

5

3

28
27

1

13

12

10

14

11 23

25

26
21

22

24

8

7



11

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1		  71 000110551R	 1
	 2		  71 000652847	 1
	 3		  71 000652848	 1
	 4		  71 307624145	 1	 Slotted nut M24 x 1,5 mm
	 5		  71 208010860	 1	 Split pin 5 x 50 mm

	 6		  71 000109103	 2	
	 7		  71 000652439	 4
	 8		  71 301216805	 4	 Bolt M16 x 80 mm
	 9		  71 301416405	 4	 Bolt M16 x 40 mm
	 10		  71 966914725R	 2

	 10		  71 966914730R	 2
	 10		  71 966914735R	 2
	 10		  71 966914740R	 2
	 11		  71 000762071	 #	 0,50
	 12		  71 301412305	 18	 Bolt M12 x 30 mm	

	 13		  71 301120045	 18	 Spring washer B12
	 14		  71 20303201	 2	 Breather
	 15		  71 000110450	 1	
	 16		  71 000652198R	 1
	 17		  71 000652195R	 1

	 18		  71 301410165	 3	 Bolt M10 x 16 mm
	 19		  71 308100045	 3	 Spring washer B10
	 20		  71 308110015	 3	 Flat washer B10
	 21		  71 202001629R	 1	 Hydraulic Pump
	 22		  71 000652834	 1	

	 23		  71 202070750	 1	 O’ring 46 x 3,5 mm
	 24		  71 208012565	 1	 Tension pin 8 x 45 mm
	 25		  71 303206805	 4	 Bolt M6 x 80 mm
	 26		  71 308060045	 4	 Spring washer B6
	 27		  71 301412305	 4	 Bolt M12 x 30 mm

	 28		  71 308120045	 4	 Spring washer B12



12

ROTAVATOR / ROTALABOUR 700

1

710

8

9

56

2
3

411

13

12
15

14

16
20

19

18

17

21

22
23

25
24

29
28

27

26

35

34

33
32

31
30

37

36

40
39

38
43

42
41

44

45

47
46

48

50

49

53
52

51

55

54

5857

56

61
60

59

65
63

64

62

66
70

69

68
67

71

72

73

75
74

84

8382
81

80
79

85

76
77

78



13

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 254 080 251	 1		  Bearing # 32208
	 2	 71 000704163	 2
	 2	 71 000704162	 4
	 2	 71 000704161	 2
	 3	 71 000651018	 1

	 4	 308 120 045	 4		  Spring washer M12
	 5	 301 412 255	 4		  Setscrew M12 x 25 mm.
	 6	 308 100 135	 3		  Shake proof washer M10
	 7	 301 410 165	 3		  Setscrew M10 x 16 mm.
	 8	 71 000652198	 1

	 9	 71 000652195	 1
	 10	 301 414 355	 4		  Setscrew M14 x 35
	 11	 308 140 045	 4		  Spring washer M14
	 12	 208 010 860	 1		  Split cotter pin 5 x 50 mm.
	 13	 71 000652847	 1

	 14	 301 412 255	 4		  Setscrew M12 x 25
	 15	 308 120 045	 4		  Spring washer M12
	 16	 268 565 123	 1		  Seal 85 x 65 x 12 mm.
	 17	 71 000652010	 1
	 18	 71 000652013	 1

	 18	 71 000652012	 1
	 18	 71 000652011	 1
	 19	 71 000650038	 1
	 19	 71 000109413	 1
	 19	 71 000650036	 1

	 20	 254 510 256	 1		  Bearing # 30309
	 21	 254 585 321	 1		  Bearing # 33209
	 22	 71 000652025	 1
	 23	 71 000330046	 1
	 24	 301 414 305	 4		  Setscrew M14 x 30 mm.

	 25	 308 140 045	 4		  Spring washer M14
	 26	 303 210 205	 1		  Socket hex. cap head M10 x 20
	 27	 71 000653002	 1
	 28	 202 025 290	 1		  O ring 15.1 x 2.7
	 29	 71 000652036	 1

	 30	 307 210 025	 2		  Lock nut M10
	 31	 314 410 200	 2		  Setscrew M10 x 20 DIN 913 mm.
	 32	 71 000652035	 2
	 33	 71 000652159	 2
	 34	 250 008 001	 2		  Steel ball Ø 8 mm

	 35	 71 000652033	 1
	 36	 71 000652034	 1
	 37	 307 218 025	 1		  Lock nut M18
	 38	 256 011 282	 1		  Bearing # 32212
	 39	 71 000652022	 1		

	 40	 71 000652044	 2
	 41	 257 513 311	 2		  Bearing # 30315
	 42	 269 575 121	 1		  Seal 95 x 75 x 12 mm.
	 43	 71 000462142	 2
	 44	 71 000109804	 2

	 44	 71 000109803	 2
	 44	 71 000109802	 2
	 44	 71 000109801	 2
	 45	 71 000756206	 1
	 45	 71 000756839	 1

	 45	 71 000756840	 1
	 46	 71 000652009	 1
	 47	 71 000109410	 1
	 48	 71 000109411	 1
	 49	 71 000652021	 1

	 50	 71 000109405	 1
	 51	 71 000653003	 1
	 52	 71 000109406	 1		  R700 fine spline
	 52	 71 000652017	 1		  R600 D	
	 53	 71 000652009	 1

	 54	 71000109895 1		  Z = 26
	 55	 208 002 710	 1		  Seeger E - 45
	 56	 208 001 510	 2		  Seeger I - 100
	 57	 71000109894  1		  Z = 24
	 58	 208 002 710	 1		  Seeger E - 45

	 59	 71 000110300	 1
	 60	 254 510 256	 3		  Bearing # 30309
	 61	 208 002 710	 1		  Seeger E - 45
	 62	 	 1		  Z = 26
	 63	 71 000109407	 1



14

ROTAVATOR / ROTALABOUR 700

1

710

8

9

56

2
3

411

13

12
15

14

16
20

19

18

17

21

22
23

25
24

29
28

27

26

35

34

33
32

31
30

37

36

40
39

38
43

42
41

44

45

47
46

48

50

49

53
52

51

55

54

5857

56

61
60

59

65
63

64

62

66
70

69

68
67

71

72

73

75
74

84

8382
81

80
79

85

76
77

78



15

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 64	 256 011 282	 1		  Bearing # 32212
	 65	 71 000109412	 1
	 66	 71 000109109	 1
	 67	 71 000652022	 1
	 68	 71 000652021	 1

	 69	 71 000109408	 1
	 70	 71 000652004	 1
	 71	 71 000109409	 1
	 72	 71 000652840	 1
	 73	 71 000109413	 1			 

	 74	 71 000652439	 4
	 75	 301 216 805	 4		  Bolt M16 x 80 mm.
	 76	 71 000756320	 1
	 77	 71 000652848	 1
	 78	 307 624 145	 1		  Hex. sloted nut M24 x 1.5 mm.

	 79	 307 140 140	 1		  Hex sloted nut M40
	 80	 208 016 120	 2		  Split cotter pin 6.3 x 80 mm
	 81	 301 416 405	 5		  Setscrew M16 x 40 mm.
	 82	 203 031 580	 1		  Plug 3/8“
	 83	 71 000109103	 2

	 84	 71 000110203	 1
	 85	 269 575 121	 1		  Seal 95 x 75 x 12 mm.



16

ROTAVATOR / ROTALABOUR 700

1

14

54

3

2

13

12

11

678

9

10

15

16

17

19

18

20



17

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1		  301 406 155	 4		  Set screw M6 x 15 mm.
	 2		  301 408 165	 11		  Set screw M8 x 16 mm.
	 3		  209 019 370	 11		  Washer contact M8
	 4		  307 206 015	 4		  Nut M6
	 5		  71 000652626	 1

	 6		  71 000653669	 1
	 7		  208 016 240	 2		  Split cotter pin 3,2 x 32 mm.
	 8		  308 080 025	 2		  Flat washer M8
	 9		  71 000652630	 2
	 10		  71 000653679	 1

	 11		  71 000653680	 1
	 12		  307 212 025	 1		  Nut M12
	 13		  207 002 100	 1		  T  handle
	 14		  202 018 150	 1		  Scraper  seal 14 x 25 x 5/8
	 15		  202 074 850	 1		  O ring 13 x 3,5 mm.

	 16		  71 000653676 R	 1
	 17		  354 408 200	 1		  Hex socket 
	 18		  202 079 190	 1		  Adaptor 3/4˝
	 19		  203 032 300	 1		  Breather 3/4˝
	 20		  71 000653675	 1		  Handle kit



18

ROTAVATOR / ROTALABOUR 700

6

17
18

17

15
14

13
12

11

10

7



19

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 71 000652840	 1
	 2	 71 000110203	 1		  R700X-D-E
	 2	 71 000110204	 1		  R700X-D-U
	 3	 265 235 103	 1		  Seal 52 x 35 x 10 mm
	 4	 71 000109113	 1

	 5	 71 000110218	 1		  R700X-D-U
	 5	 74 966877900	 1		  R700X-D-E
	 6	 74 966882400	 1		
	 7	 74 966882500	 1		
	 8	 202 029 410	 8		  Copper seal ring 10 x 13,5 mm

	 9	 301 410 255	 8		  Setscrew M10 x 25
	 10	 308 108 015	 4		  Flat washer Ø8
	 11	 301 208 155	 1		  Bolt M8 x 15 mm
	 12	 74 966882600	 1
	 13	 303 206 805	 4		  Socket hex. cap head M6 x 80 mm.

	 14	 308 060 045	 4		  Spring washer M6
	 15	 202 001 629	 1		  Single pump
	 16	 71 000652834	 1
	 17	 208 012 565	 1		  Pin
	 18	 202 070 750	 1		  O ring 46 x 3,5 mm



20

ROTAVATOR / ROTALABOUR 700

26

27

26



21

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 307 140 140	 1	 Hex. Slotted nut M40 x 1,5 mm.
	 2	 208 016 120	 1	 Split  cotter  pin 6,3 x 80 mm.
	 3	 71 000652215	 1	
	 4	 71 000110279	 1	 Z = 16
	 5	 255 512 316	 1	 Bearing # 30311

	 6	 71 000109801	 2	 255
	 6	 71 000109802	 2	 305
	 6	 71 000109803	 2	 355
	 6	 71 000109804	 2	 405
	 7	 71 000653387	 1	

	 8	 308 120 045	 9	 Spring washer M12
	 9	 301 212 255	 9	 Bolt M12 x 25 mm.
	 10	 74 9669 147 25 R	 2	 255
	 10	 74 9669 147 30 R	 2	 305
	 10	 74 9669 147 35 R	 2	 355

	 10	 74 9669 147 40 R	 2	 405
	 11	 301 212 305	 9	 Bolt M12 x 30 mm.
	 12	 308 120 045	 9	 Spring washer M12
	 13	 203 032 010	 1	 Breather	
	 14	 71 000110123	 1	 0,25 mm.

	 14	 71 000762071	 1	 0,5 mm.
	 15	 71 000762142	 1	
	 16	 269 575 121	 1	 Seal 95 x 75 x 12 mm.
	 17	 257 513 311	 1	 Bearing # 32215
	 18	 71 000652044	 1	 Z = 30 S / D

	 18	 71 000653326	 1	 Z = 31 B
	 19	 307 140 140 	 1	 Hex. slotted nut M40 x 1,5 mm.
	 20	 208 016 120	 1	 Split  cotter  pin 6,3 x 80 mm.
	 21	 307 214 015	 2	 Nut M14
	 22	 308 140 045	 2	 Spring washer M14

	 23	 71 000653319	 1	 1 mm.
	 24	 71 000653318	 1	 2 mm.
	 25	 301 414 505	 2	 Bolt M14 x 50 mm.
	 26	 203 026 150	 4	 Belleville
	 27	 74 966888500	 #



22

ROTAVATOR / ROTALABOUR 700



23

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 71 301212300	 4	 Bolt M12 x 30 mm.
	 2	 74 9669129 00V	 2	
	 3	 71 307212050	 4	 Self Locting nut M12	
	 4	 74 9669113 00R	 2
	 5	 74 9669153 00	 2

	 6	 71 203031200	 6	 Plug 3/4”
	 7	 71 000650018	 2
	 8	 71 203026100	 2	 Belleville B 100 x 51 x 3,5
	 9	 71 000650018	 2	
	 10	 71 203026100	 2	 Belleville B 100 x 51 x 3,5	

	 11	 74 966901900	 2	
	 12	 71 000652215	 2
	 13	 74 9669 188 01 R	 1	 LH
	 13	 74 9669 188 02 R	 1	 RH
	 14	 71 256512311	 2	 Bearing # 22213E 

	 15	 71 208001850	 2	 Seeger 1-120
	 16	 71 202078072	 2	 Face seal AC 2080
	 17	 71 000110254	 2
	 18	 71 202073100	 2	 O’ring 130 x 3 mm	
	 19	 71 000110240	 2

	 20	 71 000653325	 2
	 21	 71 202070950	 2	 O’ring 60,04 x 1,78	
	 22	 71 255512316	 2	 Bearing # 30311
	 23	 71 256011227	 2	 Bearing # NJ212
	 24	 71 000110279	 2

	 25	 74 966903901	 2
	 26	 74 966903902	 2
	 27	 74 966903903	 2
	 28	 71 208001520	 2	 Seeger 1 - 110
	 29	 71 203026150	 2	 Belleville B80

	 30	 71 256011227	 2	 Bearing # NJ212
	 31	 71 307140140	 2	 Hex. sloted nut DIN 937 M40
	 32	 71 208016120	 2	 Split cotter pin Ø6 x 80 mm
	 33	 71 203032300	 2	 Plug 3/4”
	 34	 74 966924900	 2

	 35	 71 307208125	 40
	 36	 71 209019370	 8	 Spring washer M8	
	 37	 71 301408165	 8	 Bolt M8 x 16 mm
	 38	 71 301408255	 40	 Bolt M8 x 25 mm



24

ROTAVATOR / ROTALABOUR 700

2

3
2

8

1

5

1413

7

20

19

18

21

28

27
26

2524

23

22

30 29

33
32

31

38

33

3

36

37

42

52 51
50

49
48

47
45

44
43

46

59

60
58

57 56
55

54
53

61

4

9
10

11

4

6



25

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 71 918926401 R	 2		
	 1	 71 918926402 R	 2			 
	 2	 301 212 300	 8		  Bolt M12 x 30 mm.
	 3	 305 120 045	 8		  Spring washer M12
	 4	 307 212 015	 8		  Nut M12

	 5	 71 000186791	 1
	 6	 74 966917700 R	 1
	 7	 74 966887500	 3
	 8	 71 000110304	 2
	 9	 301 216 555	 10		  Bolt M16x55 mm.

	 10	 209 019 340	 10		  Washer contact
	 11	 307 216 125	 10		  Self locking nut M16
	 12	
	 13	 209 092 130	 2
	 14	 71 000109290	 2

	 15	 301 216 555 	 8		  Bolt M16 x 55
	 16	 209 019 340	 8		  Washer contact
	 17	 307 216 015	 8		  Nut M16
	 18	 208 044 090	 2		  Plug
	 19	 74 966918801	 1		  LH

	 19	 74 966918802	 1		  RH
	 20	 74 966918725 R	 1		  255
	 20	 74 966918730 R	 1		  305
	 20	 74 966918735 R 	 1		  355	
	 20	 74 966918740 R	 1		  405 

	 21	 71 000650114 	 1
	 22	 208 039 095	 1		  Pin
	 23	 301 212 755	 1		  Bolt M12 x 75 mm
	 24	 71 000651655 V	 2
	 25	 301 412 305	 2		  Setscrew M12 x 30 mm.

	 26	 301 212 755	 1		  Bolt M12 x 75 mm.
	 27	 308 120 045	 2		  Spring washer M12
	 28	 74 966855725 R	 2		  255
	 28	 74 966855731 R 2		  305
	 28	 74 966855735 R 	 2 		  355

	 28	 74 966855740 R	 2		  405 
	 29	 307 212 015	 2		  Nut M12
	 30	 71 000650125 R	 1
	 31	 71 000335118 V	 2
	 32	 307 212 050	 3		  Lock nut M12

	 33	 301 212 355	 12		  Bolt M12 x 35 mm.
	 33	 308 120 045	 12		  Spring washer M12
	 33	 307 212 015	 12		  Lock nut M12
	 34	 203 032 330	 1		  Breather
	 35	 307 210 050	 20		  Lock nut M10

	 36	 301 216 405	 10		  Bolt M16 x 40 mm.
	 37	 301 216 455	 2		  Bolt M16 x 45 mm.
	 38	 307 216 125	 12		  Self locking nut M16
	 39	 307 212 125	 1		  Self locking nut M12
	 40	 74 000640557	 1

	 41	 301 212 455	 1		  Bolt M12 x 45 mm.
	 42	 308 170 017	 2		  Flat washer M17
	 43	 71 000653632	 1
	 44	 71 000651655	 1
	 45	 71 000653629	 1

	 46	 71 000653816	 2
	 47	 208 012 520	 1		  Pin 6 x 30 mm.
	 48	 308 120 045	 1		  Spring washer M12
	 49	 301 212 755	 1		  Bolt M12 x 75 mm.
	 50	 71 000650125	 1

	 51	 71 000651868	 1
	 52	 301 412 305	 1		  Setscrew M12 x 30 mm.
	 53	 307 212 125	 1		  Lock nut M12
	 54	 208 012 520	 1		  Pin 6 x 30 mm.
	 55	 71 000653633	 1

	 56	 71 000653635	 1
	 57	 71 000107277	 1
	 58	 307 212 125	 1		  Self locking nut M12
	 59	 301 212 455	 1		  Bolt M12 x 45 mm.
	 60	 208 014 450	 1		  Grip clip

	 61	 71 000653636	 4		



26

ROTAVATOR / ROTALABOUR 700

1

	
T

nm
	

10
	

10
	

8	
8	

25
5	

30
5	

35
5	

40
5

		


98
62

	
99

50
	

76
27

19
	

10
93

43
	

x 
30

	
x 

36
	

x 
42

	
x 

48

		


98
63

	
99

51
	

76
27

20
	

10
93

44
	

x 
30

	
x 

36
	

x 
42

	
x 

48

2

22
21

3

645

7 9

8

10

15
14

13
12

11
16

17
20

19

18



27

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 71 000652242	 1
	 2	 301 116 455	 2		  Bolt DIN 960 M16 x 45 mm.
	 3	 301 116 455	 2		  Bolt DIN 960 M16 x 45 mm.
	 4	 208 056 470	 1
	 5	 308 160 040	 1		  Spring washer M16

	 6	 208 056 999	 1		  Nut 16 mm.
	 7	 71 000109900	 3
	 8	 71 000652243	 1
	 9	 71 000762013	 1
	 10	 308 160 045	 9		  Spring washer M16

	 11	 208 056 390	 6		  Bolt hex. 16 mm.
	 12	 208 056 470	 1		  Nut 16 mm
	 13	 308 160 045	 1		  Spring washer M16
	 14	 71 000652232	 1
	 15	 71 000653231	 #

	 16	 71 000109582 R	 #
	 16	 71 000652230 R	 #		  F rotor
	 17	 74 966836600 R	 1		  S rotor 255
	 17	 71 000109769 R	 1		  S rotor 305
	 17	 71 000109972 R	 1		  S rotor 355

	 17	 71 000109768 R	 1		  S rotor 405
	 17	 71 000652251 R	 1		  F rotor 255
	 17	 71 000652252 R	 1		  F rotor 305
	 17	 71 000109986 R	 1		  F rotor 355
	 17	 71 000653104 R	 1		  F rotor 405

	 18	 208 056 390	 6		  Bolt hex. 16 mm		
	 19	 308 160 045	 9		  Spring washer M16
	 20	 71000762013			 
	 21	 73 000009862 V			   L blade type “S” 
	 21	 73 000009950 V			   C blade type “S”

	 21	 73 000762719 V			   L blade type “F”
	 21	 73 000109343 V			   C blade type “F”
	 22	 73 000009863 V			   L blade type “S”
	 22	 73 000009951 V			   C blade type “S”
	 22	 73 000762720 V			   L blade type “F”

	 22	 73 000109344 V			   C blade type “F”

	



28

ROTAVATOR / ROTALABOUR 700
1

3

5

4
2



29

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 74 966842000 R	 1		  255
	 1	 71 000109125 R	 1		  305
	 1	 71 000109991 R	 1		  355
	 1	 71 000109073 R	 1		  405
	 2	 71 000653829 V	

	 3	 71 000653828 V	
	 4	 71 000652968	
	 5	 301 216 405	 96		  Bolt M16 x 40 mm.
	 5	 307 216 050	 96		  Nyloc nut M16



30

ROTAVATOR / ROTALABOUR 700

1

2

4

3

7
6 5

8

9

10

12

11

13



31

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 71 918929304 R	 2		  255
	 1	 71 918929306 R	 2		  305	
	 1	 71 918929307 R	 2		  355
	 1	 71 918929308 R	 2		  405
	 2	 301 210 705	 1		  Bolt M10 x 70 mm.

	 3	 301 210 355	 1		  Bolt M10 x 35 mm.
	 4	 71 000109376 R	 1
	 5	 301 212 755	 1		  Bolt M12 x 75 mm.
	 6	 301 212 405	 1		  Bolt M12 x 40 mm.
	 7	 71 000652812 R	 1

	 8	 307 212 050	 1		  Nut M12
	 9	 71 000335118 V	 1
	 10	 307 210 050	 1		  Nut M10
	 11	 307 212 050	 1		  Nut M10
	 12	 301 212 755	 1		  Bolt M12 x 75 mm.

	 13	 71 918929505 R	 1		  255
	 13	 71 918929506 R	 1		  255
	 13	 71 918929702 R	 2		  305
	 13	 71 918929510 R	 2		  355
	 13	 71 918929511 R	 2		  405



32

ROTAVATOR / ROTALABOUR 700

3

11

19

18 1 17

kkipch
Placed Image



Fig. Serial no. Part no. Pieces Notes

1 74202065610 1 Filter assy (filter + cartridge + vaccum gauge)

1a 330030056 Cartridge for filter 74202065610

1b 330030057 Vaccum gauge for filter 74202065610

2 300008389 2 Plug TN 185GG  1/2  R”

3 300008319 1 Fitting TN92GG15LR3/4"

4 300008369 5 Fitting TN92GG15LR1/2"

5 300008371 5 Fitting TN419-15L

6 74202082180 1 Fitting TN94-15LR3/8"

7 74202082190 1 Fitting TN94-15LR1/2"

8 300007698 2 Fitting TN99-15L

9 330130014 2 Cutting ring TN88-15L

10 301044077 2 Nut TN81-15L

11 74202077983 1 Hydraulic hose P11P12(211)13x730

12 74202077982 1 Hydraulic hose P11P1245º(211)13x800

13 74966929105 1 Hydraulic hose P11P11(211)13x630

14 74966929106 1 Hydraulic hose P11P11(211)13x330

15 74966919300 2 Protection hose D=23 / d=16 L=270

16 74208003693 2 Deformable clamp M 22/25

17 71000110365 2 Hydraulic pipe 15x2 for R700X-255

17 71000110364 2 Hydraulic pipe 15x2 for R700X-305

17 71000110363 2 Hydraulic pipe 15x2 for R700X-355

17 71000110362 2 Hydraulic pipe 15x2 for R700X-405

Spare parts list / February 2016



34

ROTAVATOR / ROTALABOUR 700
1

65

4

3

2

7

8

9

10

9



35

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 71 000109297 R	 1
	 2	 203 026 290	 2		  Belleville washer
	 3 	 71 000109296 R	 1
	 4	 308 130 165	 2		  Flat washer M13
	 5	 301 412 205	 2		  Set screw M12 x 20

	 6	 71 000109044	 2
	 7	 71 000110511	 1
	 8	 71 000109044	 2
	 9	 208 092 100	 4		  Linch pin
	 10	 71 000110513	 2		



36

ROTAVATOR / ROTALABOUR 700



37

	 1 	 301 224 800 	 4 	 Bolt M 24 x 80 mm.
	 2 	 308 240 020 	 4	 Flat washer M24
	 3 	 74 966832700 V 	 2 	
	 3 	 74 966832701 V 	 2  	
	 4 	 74 966871200 	 # 	

	 5 	 254 517 700 	 2	 Bearing UCFL 309 SLB
	 6 	 74 966898925 V 	 1	 255
	 6 	 74 966898930 V 	 1	 305
	 6 	 74 966898935 V 	 1	 355
	 6 	 74 966898940 V 	 1	 405

	 7 	 74 966897025 V	 1	 255
	 7 	 74 966897030 V	 1	 305
	 7 	 74 966897035 V	 1	 355
	 7 	 74 966897040 V	 1	 405
	 8 	 74 966897225 V	 1	 255

	 8 	 74 966897230 V	 1	 305
	 8 	 74 966897235 V	 1	 355
	 8 	 74 966897240 V	 1	 405
	 9 	 74 966867500 V 	 1 	
	 10 	 308 140 040 	 8 	 Grower M14

	 11 	 301 214 400 	 8	 Bolt M 14 x 40 mm.
	 12 	 307 224 050 	 4	 Self locking nut M24
	 13	 74 966897125	 1	 255
	 13	 74 966897130	 1	 305
	 13	 74 966897135	 1	 355

	 13	 74 966897140	 1	 405
	 14	 74 966398825	 1	 255
	 14	 74 966398830	 1	 305
	 14	 74 966398835	 1	 355
	 14	 74 966398840	 1	 405	

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes



38

ROTAVATOR / ROTALABOUR 700



39

 Fig. Serial nº Part nº Pieces  Notes

 1  301 224 400  4  Bolt M 24 x 40 mm.
 2  308 240 020  4 Flat washer M24
 3  74 966832700 V  2  
 3  74 966832701 V  2   
 4  74 966871200  4  

 5  74 966904400 V  2
 6  308 100 010  # Flat washer M10
 7  301 210 300  # Bolt M 10 x 30 mm.
 8    #
 9  74 966861000 V  #  

 10  307 210 040  #  Self locking nut M10
 11  74 966904525 V  1 255
 11  74 966904528 V  1 280
 11  74 966904529 V  1 305
 11  74 966904530 V  1 355

 11  74 966904531 V  1 405
 12  307 216 040  8 Self locking nut M16
 13  308 160 010  8  Flat washer M16
 14  254 513 401  2  Bearing UCF 209
 15  74 966904600  2  

 16  301 216 600 8 Bolt M 16 x 60 mm.
 17  74 966904725 V 1  255
 17  74 966904729 V 1  305
 17  74 966904730 V 1  355
 17  74 966904731 V 1  405

 18  307 216 040  6  Self locking nut M16
 19  308 160 010 6 Flat washer M16
 20  307 216 010  2 Nut M16  
 21  307 216 010  2  Nut M16 
 22  308 160 010  2  Flat washer M16

 23 301 216 800 2 Bolt M16 x 80 mm.
 24 307 224 040 4 Self locking nut M24
 25 301 216 500 6 Bolt M16 x 50 mm.
 26 74 000667625 1 255
 26 74 000667629 1 305

 26 74 000667630 1 355
 26 74 000667631 1 405

 
 
 
 

74 966861201 Scraper plate



40

ROTAVATOR / ROTALABOUR 700



41

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1 	 202 045 260 	 2 	 Plug
	 2 	 108 081 440 	 2	 Grower 1/2» dacromet
	 3 	 301 412 250 	 2	 Bolt M12 x 25 mm 	
	 4 	 74 000668203 	 2	   	
	 5 	 253 572 272 	 2	 Bearing 3207 A-2RS	

	 6 	 208 001 310 	 2	 Seeger I-72
	 7 	 74 000668197 V	 1	
	 7 	 74 000668206 V	 1	
	 8 	 254 080 302	 2	 Bearing 3208 A-2RS
	 9 	 74 000668205	 2	

	 10 	 71 000107330 V	 2	
	 11 	 71 000107331 V	 2	
	 12 	 308 240 040 	 2	 Grower diam. 24 mm 	
	 13 	 307 124 050 	 2 	 Nut M24 x 1,5 mm
	 14 	 71 000107335 	 4	

	 15 	 71 000107336 V 	 4	
	 16	 71 000107337 V	 4	
	 17	 307 214 050	 8	 Self locking nut M14
	 18	 74 000668198 V	 1	
	 18	 74 000668199 V	 1	

	 19	 307 214 015	 4	 Nut M14
	 20	 71 000107270	 4	
	 21	 74 000668196	 1	  & 	
	 21	 74 9669264 00	 1	 
	 21	 74 9669265 00	 1	 

	 22	 307 212 010	 2	 Self locking nut M12
	 23	 301 212 550	 4	 Bolt M12 x 55 mm
	 24	 74 000649969 V	 1	
	 25	 74 000640620 V	 1
	 26	 307 212 050	 4	 Self locking nut M12

	 27	 320 612 100	 2
	 28	 74 9669267 00	 1	 Complet kit
	 29	 74 9669253 01R	 1	 
	 29	 74 9669253 02R	 1	 
	 30	 301 214 500	 8	 Bolt M14x50 mm

 


 




42

ROTAVATOR / ROTALABOUR 700



43

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1 	 74 000649654 	 2
 	 2 	 74 9668332 00 	 2
 	 3 	 74 9668606 00 V 	 2
 	 4 	 74 9668602 00 R 	 2
	 5 	 74 9668603 00 	 8
 
	 6 	 74 9668603 01 	 2
 	 7 	 74 9668335 00 R 	 2
 	 8 	 74 9668327 00 V 	 2
 	 8 	 74 9668327 01 V 	 2
 	 9 	 74 9668609 01 V 	 2

 	 10 	 301 412 805 	 8 	 Bolt M12 x 80 mm
	 11 	 301 416 805 	 2 	 Bolt M16 x 80 mm
 	 12	 307 212 055 	 2 	 Self locking nut M12
 	 13 	 307 216 055 	 2 	 Self locking nut M16



44

ROTAVATOR / ROTALABOUR 700

1

3

2 12

13

1110
9

8
7654



45

	 Fig.	 Serial nº	 Part nº	 Pieces		  Notes

	 1	 74 96686009 01 V	 1
	 2	 301 214 405	 4	 Bolt M14 x 40 mm
	 3	 209 086 130	 1	 Pneumatic wheel
	 4	 202 045 240	 1
	 5	 252 538 071	 1

	 6	 252 542 011	 1
	 7	 252 552 156	 1	 Bearing # 30205
	 8	 209 064 250	 1
	 9	 253 572 181	 1	 Bearing # 30207
	 10	 253 571 030	 1

	 11	 202 045 250	 1
	 12	 308 140 045	 4	 Flat washer M14
	 13	 307 214 015	 4	 Nut M14
	



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
74966965400        2017-05-05 

kkipch
Textbox

kkipch
Textbox


	1
	R700X P BOOK
	PORTADA R700X
	R700X PART BOOK.pdf


	33
	2
	contraportada r700x spl.pdf




